

All doses based on weight, not age  
 Give the dose at or below the child's weight

<i>Med</i>	<i>Concentration</i>	<i>Weight</i>	<i>Dose</i>	<i>Frequency</i>
------------	----------------------	---------------	-------------	------------------

**May be used as needed for pain or fever:**

Tylenol 160mg/5ml (Acetaminophen)	18 lbs	3.75ml	every 4 hours
	24 lbs	5 ml	
	30 lbs	6.25 ml	
	35 lbs	7.5 ml	
	41 lbs	8.75 ml	
	47 lbs	10 ml	
	59 lbs	12.5 ml	
	70 lbs and up	15 ml	

Tylenol 325mg tablets	47-95 lbs	1 tab
	95 lbs and up	2 tabs

Motrin/Advil 100mg/5ml (Ibuprofen)	17 lbs	3.75 ml	every 6 hours
	22 lbs	5 ml	
	28 lbs	6.25 ml	
	33 lbs	7.5 ml	
	39 lbs	8.75 ml	
	44 lbs	10 ml	
	55 lbs	12.5 ml	
	66 lbs	15 ml	
	77 lbs	17.5 ml	
88 lbs and up	20 ml		

Motrin/Advil 200mg tablets	44-88 lbs	1 tab
	88 lbs and up	2 tabs

**May be used as needed for allergic reaction or symptoms of allergic rhinitis:**

Benadryl 12.5mg/5ml (Diphenhydramine)  (May cause sedation!)	14 lbs	2.5 ml	every 6 hours
	20 lbs	3.75 ml	
	28 lbs	5 ml	
	34 lbs	6.25 ml	
	41 lbs	7.5 ml	
	48 lbs	8.75 ml	
	55 lbs	10 ml	
	69 lbs	12.5 ml	
	83 lbs	15 ml	
	110 lbs and up	20 ml	

<b>Benadryl 25mg tablets</b>	<b>55-110 lbs</b>	<b>1 tab</b>	<b>every 6 hrs</b>
	<b>110 lbs and up</b>	<b>2 tabs</b>	

**Or**

<b>Zyrtec or Claritin (5mg/5ml)</b>	<b>Age 2 years-6 years</b>	<b>5 ml every 24 hrs</b>
	<b>Age 6 and up</b>	<b>10 ml</b>

<b>Zyrtec or Claritin 10mg tabs</b>	<b>Age 6 and up</b>	<b>1 tablet</b>
-------------------------------------	---------------------	-----------------

**May be used as needed for pain or cramping in older children:**

<b>Aleve 220mg tabs</b>	<b>70 lbs and up</b>	<b>1 tab</b>	<b>every 12 hrs</b>
-------------------------	----------------------	--------------	---------------------